1714699
216—3010L

1714699
216—3010L

78 — GREASE

80 — SEALANT
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ITEM | HYDRO-GEAR ITEM | HYDRO-GEAR
ND. PART NO. aTy DESCRIPTION NO. PART NO. ary OESCRIPTION
1 70217 } f&ﬁ_’fgﬁ;mlé H HOUSING 37 | 44132 2 PUCK, BRAKE
3 | 4130 1 WASHER, 7/80D X 7/16 X 080 HT
; DISC, THRUST 1—1/8 00 B |44 || e
1 BEARING, BALL 25MM X 52MM 40 [ 44101 1 PIN, GOTTER
3 BEAING. NEEDLE = S 1012 4 | 4427 2 PIN, BRAKE ACTUATING
1 SEAL, OIL .884 X 1.5 X .25 42 | 4143 1 KEY, HI-PRO 3/1& X S/8
2 CAP SCREW, 1/4-20 X 1.0 43 | 2am 1 SPAGER
1 GASKET, FALTER BASE 45 | 44000 1 DISC, BRAKE
1 BASE, OIL FILTER 4B 44300 1 BOLT, 1/4+-20 X 2
47 | #4433 1 BOLT, 1/4-2¢ X 1 W/NYLOK GRS
2 ARz ] fﬁ:‘ﬁéﬂ%"{%‘éﬂ& 4g | 70251 1 DIFFERENTIAL ASSEMBLY
1 BOLT, RIB NECK 5/18—1B g. GEAR, 12T DIFFERENTIAL
1 WASHER, RUBBER 5/8 OD X .313 ID X .04 GEAR, 10T PLANET DIFFERENTIAL
1 BEARING, NEEDLE SGE1412 | SPACER, DIFFERENTIAL
1 BEARING, BALL 25MM X S2MM 3 SPACER, SHAFT
1 BEARING, NEEOLE - SCH 1012 i IJIFFERE}TIAL END CAP
1 SEAL, OIL .B&4 X 1.5 X .25 3 BOLT, 3/8-24 X 4.5 GDB
7 44782 2 OIL SEAL, .984 X 1.5 X .25 3 NUT, HEX LCCK 3/H—-24 GD8
8 filoi 1 GUAD RING 3 SHAFT, DIFFERENTIAL
10 44920 1 GASKET, FILTER BASE 1 GEAR, 60T DIFFERENTIAL
1] 70210 1 ASSY, FILTER BASE 62 | 44843 1 WASHER, WAVE
2 CAP SCREW, 1{4——20 X1 a3 | 44757 2 PIN, DOWEL
1 GASKET, FILTER BASE 64 |44778 1 CEAR, REDUCTION 14T—-38T
1 BASE, OIL FILTER a5 | 70081 1 FINAL DRIVE PINION ASSEMBLY
12 &2578 1 PINION ASSEMBLY 1 CEAR 38T
1 BEARING BALL, 26MM X 42MM X 9MM 1 GEAR 12T
1 FINION, 18T DRIVEN 67 |447m 1 SHAFT, JACK
16 82577 1 BRAKE SHAFT ASSEMBLY 88 | 44781 1 O—RING
1 SHAFT, BRAKE (-}-] 44705 2 WASHER, FL 5/8ID X 1-1/4 X .0S
2 BEARING, BALL .81 X 1.38 X .43 70 44704 1 WASHER, FL 7/8ID X 1—1/200 HT
1 QEAR, 17T 71 44827 2 BOLT, HEX HD 5/16—18 X 3-1/2
] COUPLING 72 430B3 4 HEX NUT 5/18—18
20 70218 2 AXLE MOLUNTING HORN ASSEMBLY 73 | sDeBa N TORX HEAD SCREW, 5/16—18
1 AXLE MDUNTING HORN 74 | 450 7 CAP_SCREW, HEX 5/16—18 X 1 GRS
1 HEARING, 25MM ID (v;{ SEAL? 76 | 43785 1 BOLT, SHOULDER
1 WASHER, 1.0 X 1.63 ¥ .08 H 77 | 44788 1 ARM, FREEWHEEL ACTUATING
1 WASHER, 1.0 X 2,06 X .08 HT 78 | 44781 2 SEAL, OL 625 X 1.0 X .25
1 SHAFT, AXLE 79 | so# 1 GREASE {10 ©Z. TUBE)
1 RING, RETAINING 80 |50028 1 SEALANT
21 44805 2 WASHER, 1.0 X 1.63 X .08 HT 81 | 43084 1 BOLT, HEX 5/16—18 X 1-3/4 GR 5
22 44808 2 WASHER, 1.0 X 2.08 X .0 HT B2 |44820 3 BOLT, 5/18—18 X 4-1/2 6R &
28 70054 1 ASSY, INPUT 83 5£D5R0 2 1/2" BEADED 20° 9/16 SAE FITTING
1 BEARING, BALL .62 X 1.38 X .43 B4 |sDs81 1 1/2" BEADED @/16 SAE STRAIGHT
1 BEARING, BALL 15MM X 35MM X 11MM 88 | 50562 1 1/2" BEADED SI 7/8 SAE FITTING
1 FINION, INPUT 18T B7 |s5D594 2 1/2° PUSH—ON HOSE, B—3/4" LONG
1 SHAFT, INPUT 83 | &DsBS 1 SPIN—-ON FILTER, BYPASS
) BUSHING, THRUST 20 90852 ZOW-50 OIL
} &i’;‘gg&mg _— g1 | BDU-10L-258 | 1 BOU-10L-258
1 H4BOD 3 BRI ETRGCH g2 | 2003018 1 RING, WRE RETAINING
32 50318 7 CUAD R'NG 95 2005110-5600 1 PLUG, STRAIGHT THREAD
as 6250808 1 BRAKE YOKE ASSEMBLY 192 ;g?gg :‘l o KIT
] YOKE, BRAKE 123 | 50405 0 RING
1 BOLT, 54 HD 5/18-24 2
35 50130 1 ARM, BRAKE 124 | 50580 4 FINCH CLAMP
38 44134 1 FLATE, PLCK 125 | soase 1 EXTENSIGN SPRING
126 | 70110 1 FITTING—ORING ASSEMBLY
128 | 506822 1 BRACKET, BRAKE RETURN SPRING
125 | 50886 2 SPRING, SHORT
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